
 

 

 
 

National Pollutant Discharge Elimination System/State Disposal System 

MN0001449 
 
 
Permittee: 3M Chemical Operations LLC 

Facility name: 3M Cottage Grove Center 

Receiving water: Unnamed creek - Class 2Bg, 3, 4A, 4B, 5, 6 water 

City or Township: Cottage Grove County:  Washington 

Issuance date: TBD 

Expiration date: TBD 

The State of Minnesota, on behalf of its citizens through the Minnesota Pollution Control Agency (MPCA), authorizes the 
Permittee to operate a disposal system at the facility named above and to discharge from this facility to the receiving 
water named above, in accordance with the requirements of this permit. 
 
The goal of this permit is to reduce pollutant levels in point source discharges and protect water quality in accordance 
[...]
receive waste soils from 3M sites in Washington County, which require disposal under various remediation activities. 
The pretreatment system, prior to leachate discharge to the facility Phase 1 WWTP, consists of two 10-foot diameter by 
14-foot side wall carbon vessels. Each vessel has approximately 20,000 pounds of regenerated GAC. Overall height, 



Permit issued:  TBD MN0001449 
Permit expires:  TBD Page 4 of 415 
 
 

including associated piping is approximately 22 feet. Carbon adsorber depth is eight feet (each) and filter surface area is 
approximately 78 sq. ft. (each). The pretreatment system also includes two 300 gallon per minute (gpm), 25.7 total 
dynamic head (TDH) feed pumps, associated piping & valves, electrical, mechanical and appurtenances. Discharges of 
liquids associated with remediation construction activities and other PFAS containing discharges may also be discharged 
to the SKB pretreatment system (prior to discharge to the Phase 1 system headworks) at a total combined rate of 55,000 
gpd, or less.    
  
For the SKB influents, flow rates shall not exceed an average flow of 10,000 gpd, a maximum flow of 55,000 gpd and a 
peak instantaneous flow of 3.0 gallons per minute (gpm)/ft^2. Flow rates to the SKB leachate vessels shall be as low as 
possible to increase the empty bed contact time (EBCT) for optimal performance. Maximum target mass concentrations 
are monitored and consistent with the monitoring plan contained with the February 5, 2010, version of the 3M Cottage 
Grove Wastewater Treatment Operations Management Procedure for SKB Leachate. Carbon exhaustion is monitored to 
determine when it’s necessary to replace the carbon. Carbon media is tested for performance at a frequency no less 
than 1x/250,000 gallons of treated liquid and that carbon changeout occurs no less frequently than 1x/1 million gallons 
of treated liquid.  
   
Sludges produced from the WWTP are discharged to two gravity sludge thickening tanks followed by belt filter presses. 
Sludges generated from the Phase 3 treatment train are disposed of at a hazardous waste landfill. Phase 1 and 2 sludges 
are disposed of at a non-hazardous waste landfill. 
  
NCCW used within the facility were previously discharged to an unlined NCCW retention pond prior to discharge. That 
pond also received industrial stormwater (ISW) runoff from certain plant areas on site. This NCCW/ISW basin also 
received NCCW from the LSP Cottage Grove LP co-generation facility located adjacent to the 3M facility. A portion of the 
NCCW (prior to the NCCW/ISW basin) is pumped back to LSP Cottage Grove LP for NCCW makeup (e.g. evaporative 
losses). The aforementioned unlined pond is undergoing an expansion and lining improvement effort during 2024-2025 
and will be referred to as Pond 2 which will discharge to the ISW/groundwater/NCCW PFAS treatment system (System A) 
upon completion of commissioning.  
  
Phase 1 (which includes Phase 2 effluent), and Phase 3 treatment train effluents discharge to a tertiary GAC treatment 
system in Building 185, which initiated operation in 2004. The Phase 1 and 2 GAC system was designed to remove acute 
toxicity and alkyl phenol ethoxylates, which may have contributed to acute toxicity in process wastewater effluent prior 
to 2004. In addition, this system was designed to remove specific organic compounds to meet the OCPSF discharge 
limitations listed in U.S. Environmental Protection Agency (USEPA) industrial regulations 40 CFR pt. 414. The Phase 3 
GAC system in Building 185 was designed for removal of mercury from incinerator scrubber wastewater. Although the 
GAC systems in Building 185 were installed to treat pollutants other than PFAS, it was acknowledged around the time of 
the 2003 permit issuance that PFAS would be treated/removed in addition to toxicity and/or alkyl phenol ethoxylates by 
the Building 185 GAC systems.  
  
As noted above, Phase 1 and 2 effluent undergo flow equalization in Pond C prior to GAC filtration in Building 185.  
Pond C is 13 feet deep with 3:1 side slopes and a 10-foot maximum and 8.3-foot mean working depth with a  
100-millimeter-thick HDPE liner. Pond C is 1.5 acres at the 8.3 foot mean working depth and provides 14-20 hours of 
detention time at the facility design flow. Pond C is a lined pond divided into north and south sections by an earthen 
dike. Pond elevation is controlled by a culvert. 
 
Effluent from the Phase 1 clarifiers (five rectangular clarifiers were replaced with conventional round clarifiers) is 
discharged to the north section of Pond C. Overflow from the north section to the south section is discharged through 
the culvert, with the inlet elevation of the culvert set to maintain 10 feet of water in the north section. A concrete sump 
receives effluent from the south section and Pond C effluent is discharged to the Phase 1 and 2 Building 185 GAC system 
for tertiary treatment.  



Permit issued:  TBD MN0001449 
Permit expires:  TBD Page 5 of 415 
 
 

 Phase 3 effluent is discharged directly to tertiary GAC treatment within Building 185 without flow equalization. Phase 1 
and 2 Building 185 effluent supplies the backwash water and water required during carbon replacement for both tertiary 
GAC treatment systems (Phase 1, 2, and 3).  Phase 1 and 2 Building 185 effluents are pH adjusted, as needed, receive 
ultraviolet (UV) disinfection; and combine with pH adjusted Phase 3 GAC effluents prior to discharge from outfall SD 
001. NCCW and ISW (outfall SD 002) do not currently see tertiary treatment prior to combining with SD 001 for ultimate 
discharge from SD 003.  
 
Prior to July 1, 2025, Phase 3 tertiary GAC effluent combines with Phase 1 and 2 tertiary GAC effluents downstream of 
UV disinfection, upstream of SD 001. Upon completion of the Advanced Wastewater Treatment System, Phase 1 and 2 
tertiary GAC effluent will be discharged to the Phase 1 and 2 wastewater PFAS treatment system (System B), followed by 
disinfection. By July 1, 2025, Phase 3 GAC effluent will receive comparable PFAS treatment to the Phase 1 and 2 
wastewater or the authorization to discharge Phase 3 GAC effluent will be revoked.  
 
The Phase 1 and 2 GAC tertiary treatment system consists of nine dual columns (18 individual vessels). The Phase 3 GAC 
tertiary treatment system, in Building 185, consists of four dual columns (eight individual vessels). The GAC tertiary 
treatment system design criteria is as follows:   
 

  Phase 1 & 2 Phase 3 

Peak design flow (mgd)  2.6  1.0  

COD (mg/L)  160     

TSS (mg/L)  16  7.5  

BOD (mg/L)  24  <6  

TOC (mg/L)   50  <50  

Vessel diameter (ft)  10  10  

Vessel side wall height (ft)  12  12  

  Mass of carbon (#)*  20,000  20,000  

Overall system height (ft)**  22  22  

Configuration***  “lead/lag”   “lead/lag”  

Max. column loading rate (gpm/s.f.)**** 3  3  

Empty Bed Contact Time (min)**** 44.3  43.2  

 
* each vessel 
** to top of associated piping - including backwash system 
*** for each dual column system 
**** with one vessel in backwash mode 
 
Existing Groundwater Treatment System (Building 92)  
Building 92 consists of GAC filtration vessels and a water distribution system for the 3M site. The facility is designed, 
constructed, and operated to treat PFAS contaminated groundwater (GW) from below the 3M Cottage Grove facility, as 
well as PFAS contaminated GW from the Woodbury disposal site wells. Treated GW is used throughout the facility for 
cooling water, process water, and other building/site water requirements. 
 
The GW system in Building 92 includes non-potable and potable GAC tertiary filtration treatment systems. The non-
potable GAC tertiary filtration treatment system consists of six dual columns (12 individual vessels). The potable GAC 
tertiary filtration treatment system consists of three dual columns (six individual vessels). The GAC tertiary filtration 
treatment systems’ design criteria is as follows: 
 



Permit issued:  TBD MN0001449 
Permit expires:  TBD Page 6 of 415 
 
 

    Non-potable  Potable   

Carbon type  DSR-C  F-600  

Adsorber flow rate (gpm)  627  604   

Carbon A.D. (g/cc)  0.60  0.63  

Carbon A.D. (g/cc) (backwashed)   0.51  0.53  

Vessel diameter (ft)   10  10  

Mass of carbon (pounds)*  20,000  20,000  

Vessel x-sectional area (ft^2)  78.5  78.5  

  Vessel side wall height (ft)  12  12   

Overall system height (ft)**  ~22   ~22  

Configuration***  “lead/lag”   “lead/lag”  

Max. column loading rate (gpm/s.f.)  8.0  7.7  

Empty Bed Contact Time (min)  ~15  ~15  

Peak design flow (mgd)****  4.5  1.7  

* each vessel    
** to top of associated piping - including backwash system   
*** for each dual column system     
**** with one vessel in backwash mode   
   
In addition to Buildings 185 and 92, GAC treatment is/will also be included in:   

• Building 149 (Operational on August 2, 2021)   
• Building 150 (Operational in 2024)   

 
Advanced PFAS Wastewater Treatment System  
Effluent from the existing treatment systems described above (Phase 1 and 2 wastewaters {WW}) will be discharged to a 
new tertiary treatment system (System B) for removal of PFAS. An additional PFAS treatment system (System A) is also 
under construction and will treat stormwater/groundwater/noncontact cooling water (ISW/GW/NCCW) through a 
parallel treatment train. Both new systems will include membrane and media filtration equipment, buildings, tanks, 
storage ponds, collection infrastructure, and solids handling. Both treatment trains are currently under construction in 
two new buildings called Building 150 and Building 151. System C is a solids concentrating treatment system for System 
A solids management. Collectively, these three separate systems are referred to as the “advanced wastewater 
treatment system.” 
 
In order to capture and store ISW, for subsequent treatment in the new ISW/GW/NCCW PFAS tertiary treatment system 
(System A), three existing ISW ponds are being upgraded with new pond liners, pumping stations, and force mains.  
Pond 1 has an estimated storage volume of approximately 28.9 ac-ft and its lift station is designed to pump 1,000 gpm. 
Pond 2 has an estimated storage volume of approximately 10.67 ac-ft and its lift station is designed to pump 1,500 gpm 
(with 1 pump). Pond 3 has an estimated storage volume of approximately 8.37 ac-ft and it’s lift station is designed to 
pump 1,000 gpm. All three ponds will pump ISW/GW/NCCW to the new treatment system (System A). 
  
Filtration/treatment processes in Building 150 (for both WW and ISW/GW/NCCW PFAS removal) includes ultrafiltration 
(UF), reverse osmosis (RO), and GAC (Liquid Phase GAC, or LGAC) filtration. Chemical storage, pumping, piping, control 
systems, and associated appurtenances are also included. System C consists of UF to further concentrate solid streams 
from System A.  
 
Treatment processes in Building 151 includes anion exchange (AIX) filtration and an AIX regeneration process.    
 



Permit issued:  TBD MN0001449 
Permit expires:  TBD Page 7 of 415 
 
 

Design criteria from the PFAS Treatability Study, 3M Cottage Grove Minnesota Facility dated December 22, 2021, 
includes, but are not limited to, the following:  
 

  ISW/GW/NCCW  WW  

Reverse Osmosis System      

Feed temp  ambient  ambient  

Recovery (% to permeate)  85% (target)  85% (target)  

Active area  400 s.f.  400 s.f.  

Stages/Banking Arrangement  3 stages, 24/12/6  3 stages, 9/6/3  

Elements per housing  6  6  

Total elements per skid  252  108  

Total active area per skid  100,800 s.f.  43,200 s.f.  

Design Flux  14 GFD (Treatability Study)  11.6 GFD (specified)  

Design flow/skid  1150 gpm (1.65 mgd)  410 gpm (0.59 mgd)  

Design flow w/5 skids  5750 gpm (8.28 mgd)  2050 gpm (2.95 mgd)  

Granular Activated Carbon System      

Treatment trains  4  2  
Vessels per train    2    2  

Vessel diameter  10 ft.  10 ft.  

Mass of Carbon/vessel  20,000#  20,000#  

Density (backwashed/drained)  ~26 #/c.f.  ~26 #/c.f.  

EBCT across 2 vessels  60 min. (Treatability Study)  60 min. (Treatability Study)  

Design flow/train  192 gpm (0.27 mgd)  192 gpm (0.27 mgd)  

Design flow w/3 trains  576 gpm (0.83mgd)  -  

Surface loading rate  2.4 gpm/s.f.  2.4 gpm/s.f.  

      

Anion Exchange System      

Treatment trains  7  3  

Vessels per train  3  3  

Vessel diameter   6 ft.   6 ft.  

Volume of AIX/vessel  360 c.f.  360 c.f.  

EBCT across 3 vessels  60 min. (Treatability Study)  60 min. (Treatability Study)  

Design flow/train  135 gpm (0.19 mgd)  135 gpm (0.19 mgd)  

Design flow w/2 trains  -  270 gpm (0.39 mgd)  

Design flow w/5 trains  675 gpm (0.97 mgd)  -  

Surface loading rate  4.8 gpm/s.f.  4.8 gpm/s.f.  

      

 
Industrial Stormwater (ISW) 
This permit covers the following three types of ISW stations at the facility: 

1. Direct runoff from individual ISW locations; 
2. Runoff from combined ISW locations that collects and infiltrates into the ground; and 
3. Runoff from combined ISW locations that is collected and transferred to the WWTP. 

 



Permit issued:  TBD MN0001449 
Permit expires:  TBD Page 8 of 415 
 
 

The facility manages captured ISW with unlined and lined basins, concrete sumps/basins, and three ponds 
(Ponds 1-3). Both vacuum trucks and pump stations move collected ISW from onsite sumps and containment basins to 
Ponds 1-3 at the headworks of the WWTP. Each truck has a maximum capacity of 5,000 gallons.  
  
Under General Industrial Stormwater Permit coverage in effect from 2020-2025 (nullified upon this permit reissuance) 
uniquely identified as MNR0539X3, the facility discharges ISW through approximately 29 outfalls represented by 
monitoring five locations (BML 01-05).  
   
Individual Subsurface Treatment Systems (ISTS) 
There are six ISTS systems located at the facility. The Permittee estimates that the combined flow to all ISTS systems is 
less than 600 gpd. The facility has used these systems for decades with no known issues related to hydraulic acceptance 
rates, groundwater mounding above a subsurface restrictive soil layer, or daylighting of sewage; however, compliance 
inspections in 2023 raised concerns at some of the systems. The facility is in the process of evaluating connection to the 
existing Phase 1 and 2 treatment systems or alternate options for these systems. 
 
Changes to the facility may result in an increase in pollutant loading to surface waters or other causes of degradation to 
surface waters. If a change to the facility will result in a net increase in pollutant loading or other causes of degradation 
that exceed the maximum loading authorized through conditions specified in the existing permit, the changes to the 
facility are subject to antidegradation requirements found in Minn. R. 7050.0250 to 7050.0335. 
 
This Permit also complies with Minn. R. 7053.0275 regarding anti-backsliding. 
 
Any point source discharger of sewage, industrial, or other wastes for which a National Pollutant Discharge Elimination 
System (NPDES) permit has been issued by the MPCA that contains effluent limits more stringent than those that would 
be established by Minn. R. 7053.0215 to 7053.0265 shall continue to meet the effluent limits established by the permit, 
unless the Permittee establishes that less stringent effluent limits are allowable pursuant to federal law, under section 
402(o) of the Clean Water Act, United States Code, title 33, section 1342. 
 



Permit issued:  TBD MN0001449 
Permit expires:  TBD Page 9 of 415 
 
 

2. Figure 1. Location map of permitted facility 

 

 
 
 
 
 
 
 
 



Permit issued:  TBD MN0001449 
Permit expires:  TBD Page 10 of 415 
 
 

Figure 2. Station Locations 

 



Permit issued:  TBD MN0001449 
Permit expires:  TBD Page 11 of 415 
 
 

Figure 3. Facility stormwater map 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 



Permit issued:  TBD MN0001449 
Permit expires:  TBD Page 12 of 415 
 
 

Figure 4. ISTS System Locations 

  



Permit issued:  TBD MN0001449 
Permit expires:  TBD Page 13 of 415 
 
 

3. Figure 5. Flow water flow diagram 